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0C63EQE8 g3, 03 saelopElorpiaondloofyt 0)2edqEdenn?d 0olgqgedyddoopdi
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Ultrasonic Pulse Velocity (UPV) Test
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Rebound Hammer Tests Results



Test Compressive Strength (Rebound Hammer Test)

Location SKYSUITES CONDOMINIUM

Member Type COLUMN

Date 6/8/2016
St/ Rebound Reading Corrected Rebound Reading ngsge'
No Location Avg; Avg; -

1123|4567 8]9 1123|4567 |8]9 (MPa)

1 8 A" | 545546 (515550 (|50] 51|52 52| 54 51 501 50| 51|52 51 64
2 8 A" | 5415350 |55(54([53|48]|52)|50] 52 |54 53|50 54 | 53 52| 50 | 52 66
3 8B |52|46|52]52|54 (5154|5050 51 | 52 52 | 52 51 501 50| 51 64
4 8B |53]|55(49]50]|49(50]|50]| 46|49 50 49150 [ 49| 50| 50 491 50 62
5 8,C | 52|54 |48 |52|54|45|47 )56 | 51| 51 | 52 52 511 52 66
6 8D |[54|54[56|50|49|53]|52]|46(50( 52 (54|54 50 | 49 [ 53 | 52 50 | 52 66
7 8E |53|47|45)|48 |56 (48| 46| 45| 54| 49 47 48 48 48 58
8 8F |58)60(64|54)60|54(|52]58]|054( 57 |58 58 58 70
9 8,G | 50|44 (545047 46|44 )49 |46 48 | 50 50 | 47 | 46 49| 46 | 48 58
10 8,1 54152 |38 |48 41| 47| 43|44 |42 45 47 44 46 54
M| 9,A | 4952|5448 |53 |48 57| 54| 54| 52 52 | 54 53 54 | 54 | 53 68
121 9,A" | 5253|5347 |57 |52)47|42(48] 50 | 52 52 48 | 51 64
131 9,B' |52 (53|57 |54 (52]|52]|54|60(51] 54 ([52]53 54 | 52 | 52 | 54 53 68
14 9,D" | 5254|5254 |40 (48] 38|48 (60| 50 | 52 52 48 48 50 62
151 9,E" | 55]|50)60|56|50(|56 (46| 52| 48| 53 | 55| 50 50 52 52 66
16| 9,G' | 5347|4048 52]52|53|51(49] 49 47 48 51149 49 60
17 7,1 511541 49(52|52 |57 52|40 )57 52 | 51|54 (49|52 52 52 52 66
18| 7,E' | 4848|5356 (57|56 )50 44 (50| 51 53 50 50| 51 64
191 7,C" | 5456|4952 (53|46 46| 49|50 ]| 51 49152 | 53 49150 | 51 64
20 7,A | 44|50 (50 (52]|60|50]|52]48]| 46| 50 50 [ 50 | 52 50 | 52 | 48 50 62
21 5A | 50|50[50]50]|49([55]|54)|54|56 (| 52 |50(50]50] 50 54 | 54 51 64
22| 2,A" |40 52| 45|53 |50|52(57|52]48| 50 52 50 | 52 52148 | 51 64
23| 3,A" |52)|56|52|54]54]|43[44]58|60]( 53 |52 52 | 54 | 54 53 68




Rebound Hammer Test Results for Basement-1 to Ground Floor Column

Compressive Strength Results (Rebound Hammer)
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Test Compressive Strength (Rebound Hammer Test)
Location SKYSUITES CONDOMINIUM
Member Type BEAM
Date 6/8/2016
: , Compre-
St/ Rebound Reading Corrected Rebound Reading e
Location Avg; Avg;
No strength
1234|567 8]09 112131456 7[8]09 (MPa)
8,9-
1 |E'GVB1| 48 | 52 | 47 | 46 | 50 | 49 | 47 | 51| 45| 48 | 48 47 1 46 | 50 | 49 | 47 48 50
1-2
9_
2 |ID'E'\GH| 53| 46 |50 | 52| 54| 54| 48|52 (49| 51 | 53 50 | 52 52149 | 51 56
B15-5




Rebound Hammer Test Results for Ground Floor Beam

Compressive Strength Results

(Rebound Hammer)
57

56

52

Compressive Strength (Mpa)

48 -

47 -




Test Compressive Strength (Rebound Hammer Test)
Location SKYSUITES CONDOMINIUM
Member Type SLAB
Date 6/8/2016
. ; Compre-
S/ . Rebound Reading Corrected Rebound Reading e
Location Avg; Avg;
No strength
123456789 1123|456 7]|8]9 (MPa)
AA" &
1 910 52 (50| 521 5415156505052 52 |52]50] 52| 54| 51 50 [ 50 [ 52 | 51 56
A"B' &
2 910 51 56| 56| 5542 51| 57|51[57] 53 | 51 55 51 51 52 58
A"B' &
3 911 54 [ 57| 62| 55 58| 55| 57 [ 57 | 58 | 57 57 5558 | 55| 57 | 57| 58 | 57 62
B'.C'&
4 910 61|58 |58|63]|60|61]|58]59]|58] 60|61|58]| 58 60| 61|58 |59]|58]| 59| 62
B',C'&
5 910 58 [ 53| 521 56| 56| 56 [ 50 [ 56 | 58 | 55 53 56 | 96 | 96 56 95 62
B',C' &
6 89 5558 [53|51|56]60)56|57|5 |5 [55] 58] 53 56 56 [ 57 | 56 | 56 62
A"B' &
7 89 60|59 |58 |60|58|53]53]59]|57(57|60(59]|58]|60]| 58 59 | 57 | 59 62
AA" &
8 89 56 [ 57 | 56 | 56 |1 56 | 55| 61| 59 [ 54 | 57 | 56 | 57 | 56 | 56 | 56 | 55 59| 54| 56 62
A"B' &
9 89 5555|6057 |53)|59(56]55(53] 56 [ 55| 55 57 56 | 55 56 62
C'D&
10 89 50 [ 56 | 491 55] 49| 51|49 53| 57| 52 | 50 51 53 51 56
C'\D'&
11 89 555355 53|50 48)52]42] 55| 51 53 53 | 50 52 52 58
D'\E'&
12 89 52 [ 51| 524952 ]52|52|56 (51| 52 |52]51] 52 52| 52 | 52 51| 52 58
D'\E'&
13 89 5048485050 59)48 |49 |53 51 (50 50 | 50 491 53 | 50 54
D'E'&
14 89 47 150 | 48 | 51| 4549 | 52| 47|52 | 49 | 47| 50 | 48 | 51 49 47 49 52




Rebound Hammer Test Results for Ground Floor Slab

Compressive Strength (MPa)
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Compressive Strength Results (Rebound Hammer)

1 2 3 4 5 6 7 8 9 10 11 12 13 14




Ultrasonic Pulse Velocity (UPV) Test Results



MYANMAR ENGINEERING SOCIETY
SURVEY FOR SKYSUITES CONDOMINIUM (YANKIN)

Test Ultrasonic Pulse Velocity Test

Level Basement-1 to Ground Floor

Member Type Column

Date 8/8/2016

UPV Test Results

Sr.Noj - Location Dimension (m)| Time (ps) Velocity (m/s) Remarks
1 8-A' 0.62 138.5 4477
2 8-A" 0.615 134.7 4566
3 8-B' 0.615 1334 4610
4 8-C' 0.61 131 4656
5 8-D' 0.615 136 4522
6 8-E' 1.015 233.7 4343
7 8-F' 0.765 167.7 4562
8 8-G' 1.02 224.2 4550
9 8-1 1.025 248.7 4121




Ultrasonic Pulse Velocity Test Result for Basement-1 to Ground Flooor Column

Velocity (m/s)

4700

4600

4500

4400

4300

4200

4100

4000

3900

3800 -

UPV Test Results

”I“”E

138.5 134.7 133.4 233.7 167.7 224.2 248.7

Time (ps)




MYANMAR ENGINEERING SOCIETY
SURVEY FOR SKYSUITES CONDOMINIUM (YANKIN)

Test Ultrasonic Pulse Velocity Test

Level Ground Floor

Member Type Beam

Date 8/8/2016

UPV Test Results

Sr. No Location D|m(enr11)s|on i () Velocity (ms) Remarks
1 GVB19-2 0.82 197.6 4150
2 GVB13-2 0.83 194.4 4270
3 | GLE-Bet;8&9 0.83 193.5 4289
4 GVvB9-2 0.82 194.2 4222
5 GVB6-2 0.815 192.8 4227
6 GVvB4-2 0.81 183.5 4414
7 GvB2-2 0.81 186.2 4350
8 GHB15-1 0.81 197.8 4095
9 GHB15-2 0.815 184.8 4410
10 GHB15-3 0.82 192.5 4260
11 GVvB2-3 0.81 186.2 4350




Ultrasonic Pulse Velocity Test Result for Ground Flooor Beam

Velocity (m/s)

4500

4400

4300

4200

4100

4000

3900

UPV Test Results

197.6

194.4 193.5 194.2 192.8 183.5 186.2 197.8 184.8

Time (ps)

i “ | |

192.5 186.2




MYANMAR ENGINEERING SOCIETY
SURVEY FOR SKYSUITES CONDOMINIUM (YANKIN)

Test Ultrasonic Pulse Velocity Test
Level Ground Floor
Member Type Slab
Date 8/8/2016
UPV Test Results
Sr.No| Location Remarks
Dimension (m) Velocity (m/s)
1 C',D-8,9 0.2 3752
9 D' E-8.9 0.2 2148
0.2 3436
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Hacking top concrete suface of beam
and add additional top bars and stirrups

Bottom Bars ( Both Ways )

Top Bar
Existing Slab

— New Slab

Remark

Size of rebar & thickness of slab
( According to the designer's approval )

Proposed Cross Section for Slab
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Calibration before UPV Testing
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Rebound Hammer Test Eﬂc\PS@S:



Ultrasonic Pulse Velocity (UPV) Test [gjcod[gCs
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